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Band38-15MHz-QPSK-37825-1RB#0-PASS Band38-15MHz-QPSK-37825-1RB#74-PASS
Band38-15MHz-QPSK-37825-75RB#0-PASS Band38-15MHz-QPSK-38175-1RB#0-PASS

Band38-15MHz-QPSK-38175-1RB#74-PASS Band38-15MHz-QPSK-38175-75RB#0-PASS
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Band38-20MHz-QPSK-37850-1RB#0-PASS Band38-20MHz-QPSK-37850-1RB#99-PASS
Band38-20MHz-QPSK-37850-100RB#0-PASS Band38-20MHz-QPSK-38150-1RB#0-PASS

Band38-20MHz-QPSK-38150-1RB#99-PASS Band38-20MHz-QPSK-38150-100RB#0-PASS
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Appendix E: Conducted Spurious Emission

Test Result
Band Bandwidth Modulation Channel KB Frequency Result Verdict
Configuration Range (dBm)
Band38 5MHz QPSK 37775 IRB#0 30~1000 -60.44 PASS
Band38 5MHz QPSK 37775 IRB#0 1000~3000 -49.95 PASS
Band38 5MHz QPSK 37775 IRB#0 3000~18000 -37.13 PASS
Band38 5MHz QPSK 37775 IRB#0 18000~27000 -36.85 PASS
Band38 5MHz QPSK 38000 IRB#0 30~1000 -60.45 PASS
Band38 5MHz QPSK 38000 IRB#0 1000~3000 -51.31 PASS
Band38 5MHz QPSK 38000 IRB#0 3000~18000 -37.74 PASS
Band38 5MHz QPSK 38000 IRB#0 18000~27000 -36.71 PASS
Band38 5MHz QPSK 38225 IRB#0 30~1000 -61.64 PASS
Band38 5MHz QPSK 38225 IRB#0 1000~3000 -49.65 PASS
Band38 5MHz QPSK 38225 IRB#0 3000~18000 -37.57 PASS
Band38 5MHz QPSK 38225 IRB#0 18000~27000 -36.22 PASS
Band38 10MHz QPSK 37800 IRB#0 30~1000 -61.46 PASS
Band38 10MHz QPSK 37800 IRB#0 1000~3000 -44.20 PASS
Band38 10MHz QPSK 37800 IRB#0 3000~18000 -38.12 PASS
Band38 10MHz QPSK 37800 IRB#0 18000~27000 -36.66 PASS
Band38 10MHz QPSK 38000 IRB#0 30~1000 -60.69 PASS
Band38 10MHz QPSK 38000 IRB#0 1000~3000 -51.36 PASS
Band38 10MHz QPSK 38000 IRB#0 3000~18000 -37.46 PASS
Band38 10MHz QPSK 38000 IRB#0 18000~27000 -36.83 PASS
Band38 10MHz QPSK 38200 IRB#0 30~1000 -61.54 PASS
Band38 10MHz QPSK 38200 IRB#0 1000~3000 -50.01 PASS
Band38 10MHz QPSK 38200 IRB#0 3000~18000 -38.04 PASS
Band38 10MHz QPSK 38200 IRB#0 18000~27000 -36.56 PASS
Band38 15MHz QPSK 37825 IRB#0 30~1000 -60.91 PASS
Band38 15MHz QPSK 37825 IRB#0 1000~3000 -46.43 PASS
Band38 15MHz QPSK 37825 IRB#0 3000~18000 -38.02 PASS
Band38 15MHz QPSK 37825 IRB#0 18000~27000 -36.49 PASS
Band38 15MHz QPSK 38000 IRB#0 30~1000 -62.00 PASS
Band38 15MHz QPSK 38000 IRB#0 1000~3000 -47.34 PASS
Band38 15MHz QPSK 38000 IRB#0 3000~18000 -38.03 PASS
Band38 15MHz QPSK 38000 IRB#0 18000~27000 -36.70 PASS
Band38 15MHz QPSK 38175 IRB#0 30~1000 -61.51 PASS
Band38 15MHz QPSK 38175 IRB#0 1000~3000 -46.66 PASS
Band38 15MHz QPSK 38175 IRB#0 3000~18000 -37.91 PASS




Test Report No.: FCCSZ2025-0043-RF4-A4

CVC Testing Technology (Shenzhen) Co.,

Ltd.

Page 22 of 35

Band38 15MHz QPSK 38175 1RB#0 18000~27000 -36.53 PASS
Band38 20MHz QPSK 37850 1RB#0 30~1000 -61.63 PASS
Band38 20MHz QPSK 37850 1RB#0 1000~3000 -48.05 PASS
Band38 20MHz QPSK 37850 1RB#0 3000~18000 -37.83 PASS
Band38 20MHz QPSK 37850 1RB#0 18000~27000 -36.63 PASS
Band38 20MHz QPSK 38000 1RB#0 30~1000 -60.24 PASS
Band38 20MHz QPSK 38000 1RB#0 1000~3000 -49.84 PASS
Band38 20MHz QPSK 38000 1RB#0 3000~18000 -38.12 PASS
Band38 20MHz QPSK 38000 1RB#0 18000~27000 -36.55 PASS
Band38 20MHz QPSK 38150 1RB#0 30~1000 -61.29 PASS
Band38 20MHz QPSK 38150 1RB#0 1000~3000 -48.19 PASS
Band38 20MHz QPSK 38150 1RB#0 3000~18000 -38.02 PASS
Band38 20MHz QPSK 38150 1RB#0 18000~27000 -36.47 PASS
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Test Graphs

Band38-5MHz-QPSK-37775-1RB#0-30~1000-PASS

Band38-5MHz-QPSK-37775-1RB#0-3000~18000-PASS

Band38-5MHz-QPSK-38000-1RB#0-30~1000-PASS

Band38-5MHz-QPSK-37775-1RB#0-1000~3000-PASS

Band38-5MHz-QPSK-37775-1RB#0-18000~27000-PASS

Reflevel 2000 dBm  Ofset 65848 ® RBW 1 Mitz
A 048 ®SWT 15 VBW 3MHr Mode Sweep Count 1/1
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Band38-5MHz-QPSK-38000-1RB#0-1000~3000-PASS
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Band38-5MHz-QPSK-38000-1RB#0-3000~18000-PASS Band38-5MHz-QPSK-38000-1RB#0-18000~27000-PASS
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Band38-5MHz-QPSK-38225-1RB#0-30~1000-PASS Band38-5MHz-QPSK-38225-1RB#0-1000~3000-PASS

Band38-5MHz-QPSK-38225-1RB#0-3000~18000-PASS Band38-5MHz-QPSK-38225-1RB#0-18000~27000-PASS
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Band38-10MHz-QPSK-37800-1RB#0-30~1000-PASS Band38-10MHz-QPSK-37800-1RB#0-1000~3000-PASS

Band38-10MHz-QPSK-37800-1RB#0-3000~18000-PASS Band38-10MHz-QPSK-37800-1RB#0-18000~27000-PASS

Reflevel 2000 dBm  Ofset 65848 ® RBW 1 Mitz
- A 048 ®SWT 15 VBW 3MHr Mode Sweep Count 1/1
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0 dBm-
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Band38-10MHz-QPSK-38000-1RB#0-30~1000-PASS Band38-10MHz-QPSK-38000-1RB#0-1000~3000-PASS
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Band38-10MHz-QPSK-38000-1RB#0-3000~18000-PASS Band38-10MHz-QPSK-38000-1RB#0-18000~27000-PASS
Band38-10MHz-QPSK-38200-1RB#0-30~1000-PASS Band38-10MHz-QPSK-38200-1RB#0-1000~3000-PASS

Band38-10MHz-QPSK-38200-1RB#0-3000~18000-PASS Band38-10MHz-QPSK-38200-1RB#0-18000~27000-PASS
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Band38-15MHz-QPSK-37825-1RB#0-30~1000-PASS Band38-15MHz-QPSK-37825-1RB#0-1000~3000-PASS
Band38-15MHz-QPSK-37825-1RB#0-3000~18000-PASS Band38-15MHz-QPSK-37825-1RB#0-18000~27000-PASS

Band38-15MHz-QPSK-38000-1RB#0-30~1000-PASS Band38-15MHz-QPSK-38000-1RB#0-1000~3000-PASS
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Band38-15MHz-QPSK-38000-1RB#0-3000~18000-PASS

Band38-15MHz-QPSK-38175-1RB#0-30~1000-PASS

Band38-15MHz-QPSK-38175-1RB#0-3000~18000-PASS

Band38-15MHz-QPSK-38000-1RB#0-18000~27000-PASS
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Band38-15MHz-QPSK-38175-1RB#0-1000~3000-PASS

Band38-15MHz-QPSK-38175-1RB#0-18000~27000-PASS
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Band38-20MHz-QPSK-37850-1RB#0-30~1000-PASS Band38-20MHz-QPSK-37850-1RB#0-1000~3000-PASS
Band38-20MHz-QPSK-37850-1RB#0-3000~18000-PASS Band38-20MHz-QPSK-37850-1RB#0-18000~27000-PASS

Band38-20MHz-QPSK-38000-1RB#0-30~1000-PASS Band38-20MHz-QPSK-38000-1RB#0-1000~3000-PASS
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Band38-20MHz-QPSK-38000-1RB#0-3000~18000-PASS Band38-20MHz-QPSK-38000-1RB#0-18000~27000-PASS
Band38-20MHz-QPSK-38150-1RB#0-30~1000-PASS Band38-20MHz-QPSK-38150-1RB#0-1000~3000-PASS

Band38-20MHz-QPSK-38150-1RB#0-3000~18000-PASS Band38-20MHz-QPSK-38150-1RB#0-18000~27000-PASS
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Appendix F: Frequency Stability

Test Result
Voltage
Band Bandwidt | Modulatio Ch | RB Voltage Tetnl:?er Deviation Deviation Limit Verdict

an h n anne Configure [Vdc] ?OC; (Hz) (ppm) (ppm) eraie
Band38 5MHz QPSK 37775 25RB#0 VN NT -3.79 -0.001473 +2.5 PASS
Band38 5MHz QPSK 37775 25RB#0 VL NT -3.04 -0.001182 +2.5 PASS
Band38 5MHz QPSK 37775 25RB#0 VH NT 4.92 0.001913 +2.5 PASS
Band38 5MHz QPSK 38000 25RB#0 VN NT -11.82 -0.004555 +2.5 PASS
Band38 SMHz QPSK 38000 25RB#0 VL NT -6.37 -0.002455 +2.5 PASS
Band38 SMHz QPSK 38000 25RB#0 VH NT -4.40 -0.001696 +2.5 PASS
Band38 SMHz QPSK 38225 25RB#0 VN NT -10.26 -0.003920 +2.5 PASS
Band38 SMHz QPSK 38225 25RB#0 VL NT 5.71 0.002181 +2.5 PASS
Band38 SMHz QPSK 38225 25RB#0 VH NT -3.83 -0.001463 +2.5 PASS
Band38 10MHz QPSK 37800 50RB#0 VN NT -2.86 -0.001111 +2.5 PASS
Band38 10MHz QPSK 37800 50RB#0 VL NT -5.16 -0.002004 +2.5 PASS
Band38 10MHz QPSK 37800 50RB#0 VH NT -5.50 -0.002136 +2.5 PASS
Band38 10MHz QPSK 38000 50RB#0 VN NT -9.49 -0.003657 +2.5 PASS
Band38 10MHz QPSK 38000 50RB#0 VL NT 3.04 0.001171 +2.5 PASS
Band38 10MHz QPSK 38000 50RB#0 VH NT -4.19 -0.001615 +2.5 PASS
Band38 10MHz QPSK 38200 50RB#0 VN NT -10.50 -0.004015 +2.5 PASS
Band38 10MHz QPSK 38200 50RB#0 VL NT -3.72 -0.001423 +2.5 PASS
Band38 10MHz QPSK 38200 50RB#0 VH NT -3.20 -0.001224 +2.5 PASS
Band38 15MHz QPSK 37825 75RB#0 VN NT 2.56 0.000993 +2.5 PASS
Band38 15MHz QPSK 37825 75RB#0 VL NT -2.72 -0.001055 +2.5 PASS
Band38 15MHz QPSK 37825 75RB#0 VH NT -2.66 -0.001032 +2.5 PASS
Band38 15MHz QPSK 38000 75RB#0 VN NT -8.57 -0.003303 +2.5 PASS
Band38 15MHz QPSK 38000 75RB#0 VL NT 4.34 0.001672 +2.5 PASS
Band38 15MHz QPSK 38000 75RB#0 VH NT -4.06 -0.001565 +2.5 PASS
Band38 15MHz QPSK 38175 75RB#0 VN NT -9.07 -0.003472 +2.5 PASS
Band38 15MHz QPSK 38175 75RB#0 VL NT -8.08 -0.003093 +2.5 PASS
Band38 15MHz QPSK 38175 75RB#0 VH NT -4.58 -0.001753 +2.5 PASS
Band38 20MHz QPSK 37850 100RB#0 VN NT -3.80 -0.001473 +2.5 PASS
Band38 20MHz QPSK 37850 100RB#0 VL NT -4.11 -0.001593 +2.5 PASS
Band38 20MHz QPSK 37850 100RB#0 VH NT -5.57 -0.002159 +2.5 PASS
Band38 20MHz QPSK 38000 100RB#0 VN NT -8.36 -0.003222 +2.5 PASS
Band38 20MHz QPSK 38000 100RB#0 VL NT -3.04 -0.001171 +2.5 PASS
Band38 20MHz QPSK 38000 100RB#0 VH NT -4.10 -0.001580 +2.5 PASS
Band38 20MHz QPSK 38150 100RB#0 VN NT -8.87 -0.003398 +2.5 PASS
Band38 20MHz QPSK 38150 100RB#0 VL NT -3.80 -0.001456 +2.5 PASS
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| Bands | 20MHz | QPSK | 38150 | 100rB#0 | VH | NT | 403 | ooo01s44 | =25 | pass |




CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0043-RF4-A4 Page 33 of 35
Temperature

Band Bandwidt | Modulatio Ch | RB Voltage Tegﬁ)er Deviation Deviation Limit Verdict
an h n anne Configure [Vdc] ?oc)e (Hz) (ppm) (ppm) craie
Band38 SMHz QPSK 37775 25RB#0 NV -30 -4.74 -0.001843 +2.5 PASS
Band38 SMHz QPSK 37775 25RB#0 NV -20 1.71 0.000665 +2.5 PASS
Band38 5MHz QPSK 37775 25RB#0 NV -10 5.56 0.002161 +2.5 PASS
Band38 5MHz QPSK 37775 25RB#0 NV 0 -5.05 -0.001963 +2.5 PASS
Band38 5MHz QPSK 37775 25RB#0 NV 10 -2.79 -0.001085 +2.5 PASS
Band38 5MHz QPSK 37775 25RB#0 NV 20 -3.00 -0.001166 +2.5 PASS
Band38 5MHz QPSK 37775 25RB#0 NV 30 2.46 0.000956 +2.5 PASS
Band38 5MHz QPSK 37775 25RB#0 NV 40 -2.92 -0.001135 +2.5 PASS
Band38 SMHz QPSK 37775 25RB#0 NV 50 -2.57 -0.000999 +2.5 PASS
Band38 5MHz QPSK 38000 25RB#0 NV -30 -3.27 -0.001260 +2.5 PASS
Band38 5MHz QPSK 38000 25RB#0 NV -20 -2.88 -0.001110 +2.5 PASS
Band38 5MHz QPSK 38000 25RB#0 NV -10 -3.67 -0.001414 +2.5 PASS
Band38 5MHz QPSK 38000 25RB#0 NV 0 2.68 0.001033 +2.5 PASS
Band38 5MHz QPSK 38000 25RB#0 NV 10 4.53 0.001746 +2.5 PASS
Band38 5MHz QPSK 38000 25RB#0 NV 20 -4.84 -0.001865 +2.5 PASS
Band38 5MHz QPSK 38000 25RB#0 NV 30 -4.63 -0.001784 +2.5 PASS
Band38 5MHz QPSK 38000 25RB#0 NV 40 -3.50 -0.001349 +2.5 PASS
Band38 5MHz QPSK 38000 25RB#0 NV 50 -3.51 -0.001353 +2.5 PASS
Band38 5MHz QPSK 38225 25RB#0 NV -30 -4.42 -0.001689 +2.5 PASS
Band38 5MHz QPSK 38225 25RB#0 NV -20 -4.08 -0.001559 +2.5 PASS
Band38 5MHz QPSK 38225 25RB#0 NV -10 -4.98 -0.001903 +2.5 PASS
Band38 5MHz QPSK 38225 25RB#0 NV 0 -3.13 -0.001196 +2.5 PASS
Band38 5MHz QPSK 38225 25RB#0 NV 10 3.66 0.001398 +2.5 PASS
Band38 5MHz QPSK 38225 25RB#0 NV 20 -2.76 -0.001054 +2.5 PASS
Band38 5MHz QPSK 38225 25RB#0 NV 30 -5.17 -0.001975 +2.5 PASS
Band38 5MHz QPSK 38225 25RB#0 NV 40 -3.96 -0.001513 +2.5 PASS
Band38 5MHz QPSK 38225 25RB#0 NV 50 -3.82 -0.001459 +2.5 PASS
Band38 10MHz QPSK 37800 50RB#0 NV -30 -4.82 -0.001872 +2.5 PASS
Band38 10MHz QPSK 37800 50RB#0 NV -20 4.96 0.001926 +2.5 PASS
Band38 10MHz QPSK 37800 50RB#0 NV -10 3.86 0.001499 +2.5 PASS
Band38 10MHz QPSK 37800 50RB#0 NV 0 -2.93 -0.001138 +2.5 PASS
Band38 10MHz QPSK 37800 50RB#0 NV 10 -5.44 -0.002113 +2.5 PASS
Band38 10MHz QPSK 37800 50RB#0 NV 20 -2.49 -0.000967 +2.5 PASS
Band38 10MHz QPSK 37800 50RB#0 NV 30 3.88 0.001507 +2.5 PASS
Band38 10MHz QPSK 37800 50RB#0 NV 40 -4.00 -0.001553 +2.5 PASS
Band38 10MHz QPSK 37800 50RB#0 NV 50 -4.07 -0.001581 +2.5 PASS
Band38 10MHz QPSK 38000 50RB#0 NV -30 -3.50 -0.001349 +2.5 PASS
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Band38 10MHz QPSK 38000 S0RB#0 NV -20 -4.33 -0.001669 +2.5 PASS
Band38 10MHz QPSK 38000 S0RB#0 NV -10 -5.77 -0.002224 +2.5 PASS
Band38 10MHz QPSK 38000 SO0RB#0 NV 0 4.08 0.001572 +2.5 PASS
Band38 10MHz QPSK 38000 S0RB#0 NV 10 -4.83 -0.001861 +2.5 PASS
Band38 10MHz QPSK 38000 SO0RB#0 NV 20 2.38 0.000917 +2.5 PASS
Band38 10MHz QPSK 38000 S0RB#0 NV 30 -4.83 -0.001861 +2.5 PASS
Band38 10MHz QPSK 38000 S0RB#0 NV 40 -6.77 -0.002609 +2.5 PASS
Band38 10MHz QPSK 38000 S0RB#0 NV 50 -2.92 -0.001125 +2.5 PASS
Band38 10MHz QPSK 38200 S0RB#0 NV -30 -5.73 -0.002191 +2.5 PASS
Band38 10MHz QPSK 38200 S0RB#0 NV -20 -3.53 -0.001350 +2.5 PASS
Band38 10MHz QPSK 38200 S0RB#0 NV -10 -3.54 -0.001354 +2.5 PASS
Band38 10MHz QPSK 38200 S0RB#0 NV 0 -3.69 -0.001411 +2.5 PASS
Band38 10MHz QPSK 38200 S0RB#0 NV 10 -3.01 -0.001151 +2.5 PASS
Band38 10MHz QPSK 38200 S0RB#0 NV 20 -4.09 -0.001564 +2.5 PASS
Band38 10MHz QPSK 38200 S0RB#0 NV 30 3.19 0.001220 +2.5 PASS
Band38 10MHz QPSK 38200 S0RB#0 NV 40 -2.60 -0.000994 +2.5 PASS
Band38 10MHz QPSK 38200 SO0RB#0 NV 50 -5.71 -0.002184 +2.5 PASS
Band38 15MHz QPSK 37825 75RB#0 NV -30 -6.52 -0.002530 +2.5 PASS
Band38 15MHz QPSK 37825 75RB#0 NV -20 -5.21 -0.002021 +2.5 PASS
Band38 15MHz QPSK 37825 75RB#0 NV -10 -3.76 -0.001459 +2.5 PASS
Band38 15MHz QPSK 37825 75RB#0 NV 0 -2.92 -0.001133 +2.5 PASS
Band38 15MHz QPSK 37825 75RB#0 NV 10 -5.22 -0.002025 +2.5 PASS
Band38 15MHz QPSK 37825 75RB#0 NV 20 -3.68 -0.001428 +2.5 PASS
Band38 15MHz QPSK 37825 75RB#0 NV 30 -3.37 -0.001307 +2.5 PASS
Band38 15MHz QPSK 37825 75RB#0 NV 40 -5.44 -0.002111 +2.5 PASS
Band38 15MHz QPSK 37825 75RB#0 NV 50 -4.38 -0.001699 +2.5 PASS
Band38 15MHz QPSK 38000 75RB#0 NV -30 4.51 0.001738 +2.5 PASS
Band38 15MHz QPSK 38000 75RB#0 NV -20 3.57 0.001376 +2.5 PASS
Band38 15MHz QPSK 38000 75RB#0 NV -10 -4.30 -0.001657 +2.5 PASS
Band38 15MHz QPSK 38000 75RB#0 NV 0 4.12 0.001588 +2.5 PASS
Band38 15MHz QPSK 38000 75RB#0 NV 10 -4.35 -0.001676 +2.5 PASS
Band38 15MHz QPSK 38000 75RB#0 NV 20 4.59 0.001769 +2.5 PASS
Band38 15MHz QPSK 38000 75RB#0 NV 30 -3.02 -0.001164 +2.5 PASS
Band38 15MHz QPSK 38000 75RB#0 NV 40 -7.55 -0.002909 +2.5 PASS
Band38 15MHz QPSK 38000 75RB#0 NV 50 3.48 0.001341 +2.5 PASS
Band38 15MHz QPSK 38175 75RB#0 NV -30 -3.72 -0.001424 +2.5 PASS
Band38 15MHz QPSK 38175 75RB#0 NV -20 -3.83 -0.001466 +2.5 PASS
Band38 15MHz QPSK 38175 75RB#0 NV -10 -2.33 -0.000892 +2.5 PASS
Band38 15MHz QPSK 38175 75RB#0 NV 0 -6.17 -0.002362 +2.5 PASS
Band38 15MHz QPSK 38175 75RB#0 NV 10 -4.54 -0.001738 +2.5 PASS
Band38 15MHz QPSK 38175 75RB#0 NV 20 -6.94 -0.002656 +2.5 PASS
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Band38 15MHz QPSK 38175 75RB#0 NV 30 4.40 0.001684 +2.5 PASS
Band38 15MHz QPSK 38175 75RB#0 NV 40 -4.31 -0.001650 +2.5 PASS
Band38 15MHz QPSK 38175 75RB#0 NV 50 -4.16 -0.001592 +2.5 PASS
Band38 20MHz QPSK 37850 100RB#0 NV -30 -5.73 -0.002221 +2.5 PASS
Band38 20MHz QPSK 37850 100RB#0 NV -20 -7.08 -0.002744 +2.5 PASS
Band38 20MHz QPSK 37850 100RB#0 NV -10 -4.01 -0.001554 +2.5 PASS
Band38 20MHz QPSK 37850 100RB#0 NV 0 -4.18 -0.001620 +2.5 PASS
Band38 20MHz QPSK 37850 100RB#0 NV 10 -1.81 -0.000702 +2.5 PASS
Band38 20MHz QPSK 37850 100RB#0 NV 20 3.99 0.001547 +2.5 PASS
Band38 20MHz QPSK 37850 100RB#0 NV 30 6.52 0.002527 +2.5 PASS
Band38 20MHz QPSK 37850 100RB#0 NV 40 -4.47 -0.001733 +2.5 PASS
Band38 20MHz QPSK 37850 100RB#0 NV 50 4.34 0.001682 +2.5 PASS
Band38 20MHz QPSK 38000 100RB#0 NV -30 -2.75 -0.001060 +2.5 PASS
Band38 20MHz QPSK 38000 100RB#0 NV -20 -4.70 -0.001811 +2.5 PASS
Band38 20MHz QPSK 38000 100RB#0 NV -10 -3.72 -0.001434 +2.5 PASS
Band38 20MHz QPSK 38000 100RB#0 NV 0 -2.80 -0.001079 +2.5 PASS
Band38 20MHz QPSK 38000 100RB#0 NV 10 3.93 0.001514 +2.5 PASS
Band38 20MHz QPSK 38000 100RB#0 NV 20 -2.95 -0.001137 +2.5 PASS
Band38 20MHz QPSK 38000 100RB#0 NV 30 -4.78 -0.001842 +2.5 PASS
Band38 20MHz QPSK 38000 100RB#0 NV 40 -4.45 -0.001715 +2.5 PASS
Band38 20MHz QPSK 38000 100RB#0 NV 50 4.31 0.001661 +2.5 PASS
Band38 20MHz QPSK 38150 100RB#0 NV -30 -3.69 -0.001414 +2.5 PASS
Band38 20MHz QPSK 38150 100RB#0 NV -20 -3.69 -0.001414 +2.5 PASS
Band38 20MHz QPSK 38150 100RB#0 NV -10 3.54 0.001356 +2.5 PASS
Band38 20MHz QPSK 38150 100RB#0 NV 0 3.96 0.001517 +2.5 PASS
Band38 20MHz QPSK 38150 100RB#0 NV 10 -4.65 -0.001782 +2.5 PASS
Band38 20MHz QPSK 38150 100RB#0 NV 20 -4.56 -0.001747 +2.5 PASS
Band38 20MHz QPSK 38150 100RB#0 NV 30 -2.27 -0.000870 +2.5 PASS
Band38 20MHz QPSK 38150 100RB#0 NV 40 -3.06 -0.001172 +2.5 PASS
Band38 20MHz QPSK 38150 100RB#0 NV 50 -3.54 -0.001356 +2.5 PASS

END
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